15.TABLE & STAND COMPONENTS (FOR JT-D729)

Part No. Название Кол-во Заказать
140004478STAND ASM.1
240004477STAND ASM.-1
3B812101900APEDAL CONNECTION ARM-2
4SM9061203SESCREW M6 L=12-4
517833658ADJUSTING BOLT ASM.-4
6SM9086503SMSCREW M8 L=65-2
7WS0861410KRSPRING WASHER 8.6X15X1.4-2
811157666UPPER STAND ASM.RIGHT-1
911157765UPPER STAND ASM. LEFT-1
1012948857STAND COMPL.(RIGHT)-1
1112948956STAND COMPL.(LEFT)-1
1211158409STAND SIDE SUPPORT-1
1311158607RUBBER CAP-4
1417007402NUT-2
15B81085550A0ADJUSTING SCREW ASM. WITH CAP-1
16NM6120003SENUT M12-5
17WP1302501SEWASHER M12-5
18WS1253010KNSPRING WASHER 12.5X21.5X3-4
1911158516UPPER STAND PLATE-2
20SL9082091SEWASHER HEXAGONAL BOLT-13
21NM6080001SENUT M8-3
22WP0871602SEWASHER 8.7X18X1.6-5
2311158706PEDAL ADJUSTING PLATE-1
24SL9061291SEWASHER HEXAGONAL BOLT M6 L=12-2
2511158805PEDAL-1
2611158904PEDAL MAT-1
27D8115555B00PEDAL SHAFT-1
28D8113555B00PEDAL BUSHING-2
2911159001PEDAL SHAFT BRACKET-2
3012949400CROSS STAND SIDE SUPPORT-1
3111159506STRUT AUXILIARY PLATE-2
3240004482UNDER SUPPORT ASM.-1
33B813201900AUNDER STAND SIDE SUPPORT BASE-2
3440004481PEDAL AXIS-1
35B8125012000PEDAL THRUST COLLAR-2
36SM9061203SESCREW M6 L=12-2
3712949657CONNECTION BAR ASM.-1
38D7117555BA0JOINT BAR A ASM.-2
3912949608CONNECTION BAR-2
40D7114555D00COUPLING-1
41NM6060001SENUT M6-2
42WP0671016SEWASHER 6.7X13X1-2
43NM6060001SENUT M6-2
44SM9081423SESCREW M8 L=14-1
45NM6080721SENUT M8-1
46GPF06080000PEDAL ADJUSTING PLATE-1
47GPF06060000PEDAL-1
48GPF06070000PEDAL MAT-1
49B8153771000PEDAL CONNECTING ROD-1
5012949202PEDAL SHAFT BRACKET PLATE-1
51SL9082091SEWASHER HEXAGONAL BOLT-2
52NM6080001SENUT M8-2
53WP0871602SEWASHER 8.7X18X1.6-2
54SL9061291SEWASHER HEXAGONAL BOLT M6 L=12-2
55D8113555B00PEDAL BUSHING-2
5611159001PEDAL SHAFT BRACKET-1
5740004480TABLE1
58ST9053511SRTAPPING SCREW M5X354
5911156007CASE1
6011155801CASE MAGNET1
61SK3382001SCWOOD SCREW D=3.8 L=202
6211155751CASE ASM. B1
63SK3382001SCWOOD SCREW D=3.8 L=202
6411155108DRAWER1
6511155207DRAWER SUPPORT2
66SK3311600SEWOOD SCREW D=3.1 L=166
67D8204555D00DRAWER STOPPER1
Заказать выбранные запчасти
Ваше имя*
Контактный телефон
E-mail
Дополнительная
информация